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Ty TESTS RIPQRYID RERLINY WERE CONDUCTED FOR THE PURPOSE OF
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A OSOHEMATIES DIAGRAM OF AERCQUIPTS FIRE TEST SET-YP 13 IHCLUOED
e THES ROPONT.

FACH HOBEC LIHE WAS TESTED tHDIVIDUALLY, THE SAMPLE WAS POSITICNTD
HORIZONTALLY UM THE FIRE YEST BENcH., A rutr 30°% reep was
PRHCCHRPORATED B8 THE SEY 5P, T4 FACILITATE A0y FITTING SLOW-OFF
THAT MAIZHT ©CoCtt. OHE EMDR OF CACH HOSE LIHE WAS LINKED 10 A
MACHINT CAPABLE GF IMPARTING Y 1aRATORY STRESSTS AT A wATE of 1720
CPIY, THE TOTAL AMPLITUDE OF VIERAYION was /10 iucw,

AL XL - Ot WaAS CIRCULATED THROUGH THE LIHES AT THE FLOW
RATES GPEC ELSDWHERE IR TH!S REPORT, BLTH OORE CXCEPTION (;f'.

-8 SHZE LML), CtL PR RESSURL waAS GO, UL TEMPERATURE WAS
MATRTAINED AT 200 £ 57 F puriNG ALL TESTIHG,
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THE PROPAKE CAS SURMER USED FAR TESTING PRCGDUCED A FLAME HAVING A
TeEwPrRATURL OoF 2000 % S0% F. THE “USNSE MOUTH WAS B INCHES FROM

THE MOSE LINHCS, AHD THE FLAME ENCOMPASSED AN ARLA OF APPROXIMATELY
D otsenegs, THE FLass wAS COLHTERED ON THE JURCTURE OF THL HOSBE AND

ONE NG FiTTING,

AFTYER THE DISIRED OtL TEWPERATURED AND CHL FLOW HATE HADR BEELH
CETAINED, MTOTORCOHE WAS LUWISED INTD POSITION BY MEAHS OF A
REMOTELY CONTHOULLED A8E CvLINDOR, AND THE PROGRESSE CF THE TLST
CLOSELY FOLLOWED THRCUOH T“(’" CUSERYATION WINDOW, THE TWO PHGTCS
INCLUDED SHOW & TYPITLAL FIR TESYT ¥ PROCGACSS . AND AT THE
COWCLUSION OF & TLS AR, A TE&H’!N&C!&?%E EVALUAT MG THE EFFECY OF
THE EXPOSURE,

TEOST RELULTS:

4 saze o Trov (9 RESULTS

#1 | Mlowne PorTral teaxace AT 120 sccouns; TEST
rerMinaTen oY Y30 sccownps,

e MNoME lietTiaL Lraxacr AT §2% secownns; TEST
TERMINATED aT 135 scconns.

#3 0077 N0 LCAKAGE DURING 1D MIBUTE CXPOSURE,

b 0,077 Mo LEAKAGE DURING 15 MINUTE EXPOSURE,

#5 0,010 MO LEAXAGE DURING 1T MIMUTE EXPOSURE,

6 (.3 Mo LEAKAGE DURING 1% MINUTE CXPOSUKE,

-5 st1zr  {sPEctral STAtNLESS STEEL WIRE BRAIC COVER ON FIRE SLEEVE)

41 Mowe PwrTial LEAKAGE AT 175 scconpsy TEST
TrRMtNATED AT 180 zccouns.

A4 O.077 MO LEAKAGE DURING 15 MINUTE EXPOSURE,

F3 0,31 HNO LEAXKAGE DURIxG 15 mMinuUTE EXPOSURE,

A MNoNE Tesvep av VOO0 P syatec PRESSURE, INiTiAL
AMD ToEMiINAL bLoaxace at VD scconps,
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7 Hone IRiTVvaL LEAKAGE AT 230 sccoups; TCST

TERMINDATED AT 280 seconns,

e tone bauiTral LEAxAacE AT 280 scconDsS; TEST
e

TerMi#aTed av 3030 sccoups,

£3 3,01 "o LEAKAGE DURING |5 MINUTE EXPOSURE,
A4 | (3,71 Mo LEAKAGE DuRING 15 MINUTE EXPOSHURE,
53 i1,CF MO LEAXAGE DURIHNG 15 MINUTE EXPOSURE,
#E (4,62 No LEAKAGE DURING 1D MINUTE EXPOSURE,
FTO¥ U, ot

MO LEAKAGE DURIHNG 1D MINUTE EXPOSURE.

¥ OAFTER 1D MINUTES, THD TORCH WAS REMOVED AND THE PRESSURE
WAS IMMEDIATELY InMCRCASED TO OO PY and sere fFoR 10 minUTES,
THERE WAS NO LEARAGE,

-16 s1zg

e NOKE {NITIAL LEAKAGE AT 225 SECOMDS; TEST
TERMINAYED AT 200 sccownns,

He NONE 1 HITIAL LEAKAGE AT 230 SEcomDS: TESTY
TERMINATED AT 280 scconos,

3 1,25 MO LEAKAGCE DURING 10 MINUTE EXPOSURE,
#4 .25 MO LEAKAGE DURING 1D MIKNUTD EXPUOSURE,
#5 2,00 MO LEAKAGE DURING 17 MINUTE E£XPOSURE,

i

#6 7250 NO LEAKAGE DURING 15 MINUTE EXPOSURE,

CONCLUS IONS :

TEST RESULTS SHOW THAT THE SPECIMEN ACKOQUIP HOSE ASSEMBLIES WITH
BINGLE LAYER F1#f SLECYE PROTECTION WiLL MEET ThE 15 MINUTE FIRE
FROOF RCGUIREMENT of THE CAA (Pir RerFerence A), av 30 P PRESSURE
WITH FLUID FLOW, THIS 15 TRUE EVEN WITH FLOWS LESS Than SO of
THOSE ALLOWABLE. THD SAME ASSEMBLIES WITH HO FLOW WiLL NOT MECDT

THE B MINUTE FIRE RESI3TANT REQUIREMENT,

’
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COMCLUSIONS {cumtinuen):

Tue our -8 wosr Line {(0unoTo Ay *) wAS SUBJECTED TO AN INCREASE
IN PRESSURE AFTER THE FLAME WAS RFMOVED FOLLOWING THE 1D MINUYE
EXPOSURE, TO DETERMINE 1F THE TEMPERATURES CMCOUNTERED MAD
SOFTENED THE TErPLOH LINER SUFFICIENTLY TO ALLOW FAILURE AT A
RIGHER PRESSURE, SINCE THE RESULTS WERE SATISFACTORY, 1T (S
EVIDENT THAT THE IHNER TUBE WAS HOT DAMAGED DURING THE 15

MIRUTE CXPOSURE PERIOD,
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